Limplicify

42” ROTARY SNOW BLOWER

Mfrs. No. 421

T3r5S5TROD

SIMPLICITY MANUFACTURING COMPANY, INC.

TP — 1287



WARRANTY

The company warrants Simplicelty Producta tobe free{rom defasts in matarial and workmanship exoept
the ¢ompany makes ng warranty express or implled with respect to tires, englnes and engine ACCeEE0-
ries which generally are warranted hy their respective manufacturers. Any part covered by this war-
ramty which is proven defeciive withln ong year, under normel use, from date of purchase, will be
replaced free of charge, f.oub. Port Washington, Wisconsin, provided sush part is raturned to factory
tronsportation charges prepaid apd 1= found o Ba defocti®e upon examination at the faciery. The
company is not obligated under this warranty to bear cost of laber or dolivery chargos in replacement
of defactive parts. This wirranty does not apply to any Simpliclty Produtts altered outside of Sim-
plicity’s factory. Buech replacement of defective parts shall be tha exclusive remedy and in oo event
shall 3implicity be listles for consequentlal damagez, EXCEPT AS S§PECIFICALLY PROVIDED HERE-

N, THERE ARE NOWARBRANTIES WHICHEXTENDBEYONDTHE DESCRIPTION ON ANY SIMPLICITY
PRODUCT. . L _

Showld warranfy service be nscesszary, the information below shomld ba prasentsd to the asthar-
ized SIMPLICITY Dealer-

Customer's Name

Addrezs

MMfg. Mo Bartal MNo.

Pate Purchased

Purchazed From

Addresa

Engion Model Ne. Serial No. Typa Ha.

To oblein replscement parts from dealer, adviss quantlly, part number and desoription.




SPOUT HAMDLE

KNOR

ROD GUIDE

ROD GUIDE SUPPORY

ATTACH HITCH ASSEMBLY T0 BODY HERE

FIGURE 1

Assembly

1. Attach Hitch Assembly to Rotor Bedy Assembly with
the 3/9"-24 x 1-1/2" long Hex. Head Bolt., 3/8% plain
and 3/8" Spring Washer. Secure inplace with the 378" =24
Hex. Full Lack Nut. See Pipure 1. Tighten with suffieicnt
prosgure o keep Hiteh from drooplnp when instatling
Blower to Tracior.

2. FPlace V-Bell argund Pulley in Rofor Hody Housing.
Pozltion Belt Guard around elley. Make sure Cuzrd hits
under gide of Housing. [Ref. Lat. AT Page T)

d. Remove the 3/16'7-18 x 1-1/1"" long Hex. Capscrew,
Lock and Flaln Washer from weactor dircotly below the
Fronmt Mounted Power Take-(MU Shalt. Insert throwgh
Lhe two belt finpers and reassemble. DY XOT TIGHTEN,
See Figure 2. Right hand bell {inger next to holt hoad.
Leeft hund finger next to tractor.

4. Apply a light coat of grease to froot PTO Shaft.
Aitach Front Mounted Fower Take-Off Pulley #106751

te shaft. Secuwre the 3/8"-21 Set Screw down on the
w159128 Key. Position hub 2o 174" of Engine Shall is
exposed in front. See Flpura 2.

T+ Altach Hiteh Assembly (o Lrzetor with the (wo pins
and two spring olips. See Figure 3.

t. Place helt arosnd Front Mownted Power Take—O8F
Fulley. Ses Pigpure 2.

T. Adjust belt {ingers approximately 1716 fram helt
when cagaeed.  Secure the 37167 -1R x 1-1/4" Capscrew.

5. Apply a light coating of oll totbe neck of the discharge
sppout.  Instal] spout and extension as shown. Sce LPage 8.

9. Attach Rod Guide Support e iop hole of Lift Rod
Bracket with 3/8%-16 x P-1/4"* Capscrew, 375 Lock-
washer, and 3/8"-16 Full Hex. Nut. DO KO TIGHTEN,
See Figure 1. Insert Spout Control Tube Assembly into
hearing aml secure in place with 2-1/8" x 351" Cotler
Pins. Tighten the 3/8%-16 Full Hex. Nut on Rod Guide
Support which is in top holeof Lift RexI Bracket, at desire
Angle of the operator whlle on seat.  See Figurs L.

3




CLUTCH HANDLE BRACKET

LIFT LEVER ARM

FROMT LIFT ROD

ATTACH HITCH HERE

B.T.0. PULLEY

00 MOT COYER EXHAUST HOLES
WITH HEAT DEFLECTOR

FIGURE 2

10. Position discharge spout directly forward. Position
canteol tube so that the cord clamp faces away from the
side of the spout. FProvide one (1) coil oo lop 2od one (1}
coil on bottorn. Position the free ends of the cord around
the spoot and the clamp securely into pesitlon after re-
moving sli slack from the cord. The end of the cord
clogest Lo operalor passes under the tube, end away (rom
operator passes over the lop of tube. See Bigors 3.

11. Remgve forward, top capserew [rom right hand side

panel, Tnsert clutch handle bracket between side panel and
side member of fuel lank and steeriop post suppoert

fl

agsembly. Seoure with sume capserew and lackwasher.
Ser Floure #2.

12, Ingert clulch control rod theough brackel and atach
to clutch pivet and scoure in place with spring clip.
Bee Figure 2.

13. The lift lever guadrant on thie side of the tracter
contains a series of holes and 8 pin. Place the pinin
the Eoremost hole of ¢the quadrant and secure in place with
spring elip. RAeleaze the lilt lever and place in o forward
pasition. Attach the yoke end of front lift rod to the 15t



lever arm using top hole, on the Tight hand side of the
tractor, with yoke pin and spring elip. Ingert lower end
of 1ift rod into §ift arm bracket of push har and socurs with
spring elip. The lower end of the front lift rod 12 to point
awuy from the tractor. See Figure 2.

At this polnt when the Lift levor Bs shout 174" sway from the
pin i the gquadrant, the rotor housing should be In confact
with the ground. This will allow the plow to follow the
contenrs of the surface being plowed but the guadrant pin
will prevent the 1llft lewer from latehing in the forward
puzition if the plow is driven over a curbing.

14. Poszition heat deflecter over the muifler and adjacent
te the eoging. Flap of deflector to ke positioned apainst
air cleaner. Secure with clamp provided. See Figure 2.
Thiz deflecter is provided for winter use only and
musi he removed Lo warm weather to prevent overheating
and damaging of engine. The deflector directs a flow of
warm alr around the carburetor and allows for more effi-
cient winter operation of the tractor engine.

Adjustment of Belts

With helt disengaged, thoe Spring, (Rel. Lot AH Page &)
should be compressed te 3'. 3See Fig. 2. Additional

-+~ —p— 4 —

adjusting raust be dons by repositlonine 3el Collar.(Hef. Lat.
AF Pame 6) I adeguate belt slack connot be achiewed,
onty then, il is moeommended 1o eepasition Bearing
Housing (Ref. Let. AJ Fage T) towards operator.

Operation

Engapement of Snow Threwes is aceomplished by pushing
the cluleh hantlle fprward.  [wll knob to operater for
disepgagement, (T IS IMPORTANT to malntain conztant
torguee on the aot  (Bef. Let. AP Pace ). This will keep
#now Thrower disengaged whben clutch handle is in the
disenmaged poaltion.

Lubrication

There is one grease fitking on this sngw (hrower.
{3ee Ref. Let. AL on Fage 7). Lubricate with a peneral
purpnse autemotive type greass evary 15 hoors of operation.
Remove Chatn Guard (Bef. Let. AQ Page 73 and apply a
coating of grease on chain every 15 hours also the ooca-
sional applicailion of light molor ol as indleated on Page &
will 2asist in operation of this thrower.

SAFE SNOW REMOVAL IS NO ACCIDENT

Improper use of snow removal equipment on the part of the operalor can result in injury.
To reduce this poszibility, give complete ang undivided allention Lo the job al band.

PROTECT YOURSELF AKD OTHEKS BY FOLLOWING THESE SAFETY TIRS

1. Disengage power and stop motor beloce cleaning
dlscharee, removing obstacles, making adjustments, or
when leaving opeTating position.

2. MNewver direct discharge at hystanders nor allow anyone
In front of machine--debris may e kidden in the spow.

4. HKeep children and peis a safe distance sway.

4. Do not allow ehlldren to oporale machine nor allow
athells to nprrate it withont propar instruction.

3.  Adjost beight (o clear gravel or ctushed rock surface.

B, Exeercise caelion Lo svoid slipping or falliog, espe-
cially when operating in reverse.

7. Know the controls and how to stop quickiy ~= read the
ClvnarTs manual.

==+ —

8. Hundle gusoling with care —- il i3 hiphly flarnmeaibe.

A.  [Mse spprovedt masaline conkBuiner.

B, Nover add sasoline b0 d vennior nelor —— GilE Exnk .

ot of doers anrd witd e =i lled agsaline:,
. [eplace rasolioe czp scoaiedy.
D. Open doors i matar is en G goeige —— cxhoust

EaZes ale danmerous.

9. Disengare all clutches and shife inlo acualead deelop-
starlingg mebor.  Keop hans, Beel o oboching sy Foom
power driven parts.

10. Use a srounelert e waees exb-fision ceesd forsad ] g -
1w eleeteie units.

1i. Keep machioe in sood ope-reling cenmltiom wml ke
satety devitces io place.




HITCH & PULLEY GROUP

TIGHTEM TQ 4 FT.LBS.

Ref.| Part Refl.| Iart

Lat. Ho. Dascription tet, blo. Descriptivn

A 106724 Hiteh Assembly AD | TREOOL Cotter Pio, 3/32"Diy. x 347
B T22006 Cotter Fin, 178" Dia. x 1" AR 16770 Clhatzh Rod

C 121184 Hex. Cap Seraw AT | 8191022 | Set Collar

Inj 719001 Plain Washer, 3,/8" AG } T13081 Set Sepew, 1/4''-20 x 378"

E 731701 Spring Washer, 3/8°" AH | 8191045 | Spring

F 717515 Full Lock Hex Mol 3/8'7-24 Ad | 1DATEE Hod Assembly Guide

G 118053 Pln AR | TLTE1T Full Lock Hex. Nut, 3/164-18
I 105758 Spring Clip At 1167160 Clulch Handle

F T22006 Cotter Pin, 178" Dia. x 1" AR | 1D&TET Spring Clip

K 106674 Lever Azs'y Kler AN 1DEEET Bracket

L TOS003 Hex. Cap Screw AP | T17525 Stop Nut, 5/167'-18

M 7175148 Pull Lock llox. Knt, 3/3''-18 AQ | 122005 Knol

iy 106694 Wler Bracket AR | 155134 Kylon Washer

P 1a6716 Iiler Pulley AS 713002 Flain Washwer, 5/16%

Q 106717 Guide Belt AT 159128 Key

LI 703009 Lex. Cap Sorow, 3/ -16x 1-1 /2t Al 106761 Engine Pulley

5 T15002 Plain Waszher, 5/15" AV LOETED v-Bele

T FlTDla Hex. Jam Bt AW [ 106707 Belt Stop

u 1066&1 Heturn Spring AKX 106692 Deflector Clam)s

v T1T510 Full Lack Hex. Nui, 3/8'-15 AY 1o6T8D Heut Deflactar

W TA2006 Cotter 14n, 18" ig. x LV AF 106731 Spacer

x 106695 Liter Brackel Ba 146730 Cover, Pulley

Y 101096 Idler TAulley BE 1057 28 Clip, Pulley Cover

z 106590 Belt Guide B 157127 Spring, Concial

Ad FO3014 Hex. CapdSerew, 3/8"-1651-1 /474 j510) TITHlL Full Loeck Hex. wNut, 5/16"-18
AB | 710002 Plain Washer, 3716 BE | T15049 el Scraw, 375 « 24 x 384
AC | T1T510 Full Lok Hex. Nul, 3/8"-14




ROTOR, BODY & DRIVE GROUP

Part Hef,] Part
Na. Description L. Ko Description
A 106738 Body Assembly AE 117510 Full Lock Hex. Nut, 3/8"'=16
B 106746 Budy Soraper AF TOS01E Hex. Cap Soraw. 571618 x1-1 /2"
c T15071 Hex. Cap Screw, 5/16™ -1%x 6/5" AG | TRODG] Lock Washer, 5/16"
1] 717511 Full Tock Hex, Mut, 5/16"-18 AH | 717001 Full Hex. Hut, 5716718
E 715018 Hex. Cap Screw, 1/4°'=-20x5/4rt AT 106756 Beuring Housing
F 720003 Lock Wazher, 1/4" AKX | 154254 Keedla Doaring
G 717005 Full Hex. Nut, 1/4"-20 AL | 727002 Grosue Fitting
H | 106747 Sloid AM | BOS1012 1 Washer
d T03002 Carriage Boil, 3/8°*-18 x 3,4 AN 1067 AT Shaft Assambly
K 718040t Plain Washer, 3/ AP | 106058 Chain
L 720002 Lock Washer, 3/8'" AQ | 108759 Chain Guanrd
M TETGOA Full Hex. Mut, 3/3''-16 AR | T2Q0D2 Lock Washer, 3/8
o 106748 Rolar Assembly A3 717003 Full Hex. Nut, 3/8"'-146
b 106732 Bearing Cartridge AT | 106660 EBelt Guard Assembly
Q 705017 Hex, Cap Borew. 5716 -18x3/4% AU | 106653 Pulley
B 720001 Lock Wagher, 6/16" AV T25003 Key, 3/16°T Dia. X 374"
5 717001 Full Hex. Nut, 5/16"" =18 AW | TOBD1A Hex. Cap Scrow, 5/16"7-18x 5/8%"
T 10GES3 Raotor Sprocket AKX | 714002 Flain Washer, 5/16*
1) 713503 Set Screw, 5/16'"-18 x 5/16" AY | 720001 Look Washer, 5,/16"
v 157 0l - FPro Key AZ | 717ool Full Hex. Mut, 5/16*'~18
W 106476 Suppert Aszembly Clamp BA 106788 Spring Clip
X 705005 Hex. Cap Screw, 5/87-1 x 1 BB | TiTO0B Full Hex. NWut, 172 x 20
Y 136745 - Bides Plate BC 1068773 Front Lift Rod
Z 720002 Lock Washer, 3761 BRD 154304 Adjusting End Yoke
A | TITOGA Full Hex. Nut, 3/8*"-16 BE 154305 Yoke Fin
AR 106476 Support Assemhbly Clamp BF TLI50% S¢l Serew, 5F16"-18 x 5/716"
AC 106771 Stud BG 151069 Bzaring Flange
AD | 718035 Mut, Flange, 3/8'"-15 BH | 106774 Deflector




SPOUT GROUP

REPLACE 156175 FUEL TANK CAP WITH THIS CAP WHEN USING SNOW BLOWER.

C
8 .
Ref.| Part Bef.| Part
Lat N Deseriptian Laet. Ho. Desoription
A 106762 Spoul Assombly i 152054 Rod Guide
R 103005 Carriage Bolt, 57167 -18 53 /4™ 5 121173 Gulde Linew
C 106764 Spoul Exlension T To5010 Hex. Capsorew, 516" =18 x 1-1/4
D 718001 Plain Washer, 278" I 10BGEG Rod Guide Support
E T21Rd1 Spwreial Hex. Lock Wasker, 3/0°" ¥ 717511 Full Hex. Lock Nut, 5/16*"-14
F 106229 Wing Nutl w TDa0le Hex. Capserew, 3/27-16x1-1/4"
= 121042 1#ate X 730002 Lockwasher, 3/8'
H 720001 Lock Washer, 57167 b T1700% Hex. Kut, 3/8"~15
J T17001 lull Hex. K, 5/16°-18 z 154247 Clamp
K 15592 Spoeut Cood BA | 714018 Balf-Tapping Screw, 14 -20x 121"
i 106481 Dearlay BB 732014 Cotter Pin, 3/32' x 5/8"
M TOG013 Hex Capsorew, 1,/4"-20x 5 /8" BC ] 1068603 Contral Tobe, w/Sackel
N Tanoos Lok Washer, 1/4%¢ BD TA2015 Cotter Pim, 3/32" x 1"
P 717005 iMd1 Hex. K, 1,4 -20 BE 106312 Decal
0 105664 Handle BF 105514 Handle Cover
BG | 106798 Cap- Fuel, Tank

FRINTED IN U.5.A.



